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Date & 

Time 

Another brand of drug identical in form and content may be dispensed unless checked.   

 
Micheal J. Lunsford, M.D. 

Adult patient (>18 years old) Standing Orders 

1.  Notify Dr. Lunsford at 0700 of admission if admitted overnight 

2.  Vital signs per unit routine 

3.  Notify MD for temp > 101.5, HR > 150 or < 50, Systolic BP > 220 or diastolic BP > 100 or < 40,  O2 Sat  

<  90%, or other acute changes 

4.   Diet: 2000 Cal ADA diet if diabetic, cardiac prudent diet if patient with coronary disease, renal diet if  

patient with renal disease 

5.   Tylenol 650 mg Po/PR every 4 hr PRN mild pain (scale 1-3) or temp > 101.5  

6.   Zofran 4 mg IV every 4 hr PRN nausea 

7.   Phenergan 25 mg PR every 4 hr PRN nausea if no IV access 

8.   Lactulose 30 ml Po every 6 hr PRN constipation 

9.   If no results from Lactulose, then give 1 Dulcolax supp PR x 1 

10. Maalox 30 ml Po every 6 hr PRN indigestion 

11. Imodium 2 tablets initially Po for severe diarrhea, then 1 Po every 4 hr PRN diarrhea 

12.  Robitussin DM 10 ml Po every 4 hr PRN cough 

13.  Trazodone 25 mg Po every hs PRN for insomnia 

14.  May use 1% Lidocaine 2 ml with 1 gm Rocephin or 1% Lidocaine 3 ml with 2 gm Rocephin for IM 

injections. 

15.  Obtain EKG and give 0.4 mg Nitroglycerin SL PRN x 1 for new angina, notify MD if pain not relieved 

promptly.  Hold Nitroglycerin for Systolic BP < 90 mmHg 

16.  May insert Foley for signs of urinary retention; implement Foley Catheter Removal Protocol 

17.  Accuchecks q 0700, 1100, 1600, 2100 on all diabetics 

18.  Automatically pull old charts on patients admitted 

19.  T pump PRN 

20.  Clonidine 0.1 mg Po PRN x 1 for Systolic BP > 200 (except if patient has new CVA this admit). May 

repeat in 1 hour if Systolic BP > 200 x 1, then notify MD if Systolic BP remains > 180. 

21.  If current order for Albuterol treatment, may give one extra Albuterol 2.5 mg nebulized treatment for 

wheezing/short of breath (during 11 pm-7 am).  May check saturation per respiratory and notify MD if 

SaO2 <88% or no results from treatment.  While calling MD, patient may be placed on O2 NC @ 2 L/m 

for saturation less than 88%.       

22.  Notify MD for K+ < 3.1. 
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